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Test Report

/Date: 2020/11/20

/Report No. 2020367120 /Page 1/3
/Client:
Shanghai Qinkai Industry Co.,Ltd
/Address: 2318
/Product Cable Trays Stainless steel
/Dimension 400*40*1.5*300mm
/Quantity 1set
/Grade
/Material 316L

The information above is provided by the client. Our laboratory is not responsible for its authenticity.

/Sample Source Supplied by client

/Sample Description Integrity,self-colored.
/Receiving Date 2020-11-18

/Test Date 2020-11-19

/Specification & Conformance Requirement

/Test Result See next page
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Dedaration: 1 Thistest report shall beinvalid if without thelaboratory testing seel or Sgnaturesof authorized s . 2Thistest report shall beinvalidiif altered. 3. Our laboratoryis
Myrespaﬁkiefortfweor%l;tal rm.mm,mm,ﬁuooopﬁrgvadrgsdﬂerepmism forre‘era‘oegp?r%4.msrq§c;ﬁitsimalidif 5. Thistes ri d‘allarébe
reproduocsd infull without thewritten approval of thelaboratory. 6. Thisreport isresponsblefor desgnated esonly. 7. Any abjection of thetest result should bededared
timely. The sampleswill belqlfomsmalftestedsan';iesarermrmmrequai retest will nolonger bedffered. 9. Thelast digit of thereport nuber istheverson

, theoriginal number is"0". Theverson number increased when thisreport revised, mearmhilethe original report invalid, the changed informetion isidertifiedin bold
font.10.If theuncertainty isnat givenin thisreport, thededson ruleissinple acceptance
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/Report No.
/Conclusion

/Test Item /Test Method /Requirement /Result
800
90min

After heating
to 800° C and
Fire resistance GB/T 9978.1- L gg'g:ggtzgr
test 2008 s
the sample
has no
obvious
deformation
and no cracks
on the sample
surface.

/Reviewed by j%f'f%{ffa
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Fire resistance test-After testing

Fire resistance test-Before testing
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Fire resistance test-Time temperature curve

REPORT FINALIZED
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